


 
 

 

 

 

 

 

 

 

 

ADANI LOGISTICS LIMITED (ALL) 
ADANI CORPORATE HOUSE, SHANTIGRAM, NEAR VAISHNO DEVI CIRCLE, S. G. 

HIGHWAY, KHODIYAR, AHMEDABAD - 382421 
 

 
Environmental Clearance 

[EC Identification No. - EC22B038MP126872; File No. - 9086/2022 
Date of Issue of EC - 29/04/2022] 

Compliance Report 

for the Period 

April 2025 to September 2025  

 

 

 

 

 



P a g e  | 1 

Index 

Sr. No. Details of Annexure 

1. 
Environmental Clearance Compliance Report 

[File No. - 9086/2022 Date of Issue of EC - 29/04/2022] 

2. Enclosures 

 Annexure I CGWA Permission  

 Annexure II Storm water layout 

 Annexure III Details of 20 KLD STP  

 Annexure IV Fire NOC 

 Annexure V Details of Recharge Pit for RWH  
[...]
AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 1-1 / STRETCH A TO B

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 2-2 / STRETCH B TO C, C TO D

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 3-3 / STRETCH D TO E

AutoCAD SHX Text
100 MM THICK DRAIN COVER PLAN

AutoCAD SHX Text
100 MM THICK DRAIN COVER SECTION

AutoCAD SHX Text
FOR DRAIN

AutoCAD SHX Text
FOR DRAIN 

AutoCAD SHX Text
VEHICULAR MOVEMENT DRAIN  SECTION 4-4 / STRETCH E TO F

AutoCAD SHX Text
250 MM THICK VEHICULAR DRAIN COVER PLAN

AutoCAD SHX Text
250 MM THICK VEHICULAR DRAIN COVER SECTION



 

 

 

 

 

 

 

 

 

 

Annexure III 

Details of 20 KLD STP 

 

 

 

 

 

 

 

 

 

 

 



 

USER OPERATION & 
MAINTENANCE MANUAL 

OF 

20 KLD Sewage Treatment Plant at 
M/s Adani Logistics, Indore. 

(Machine No. 945) 
 
 

FOR  

M/s. Ceasefire Extinguishers & 
Fire System India Pvt Ltd. 

 
 

Submitted By: 

M/s. SPARKLE CLEAN TECH PVT LTD. 
89, Gautam Complex, Sector 11, CBD Belapur, Navi Mumbai-400 614. 

 

 

 
M/s Adani Logistics 

 
M/s. Ceasefire India 

Pvt Ltd. 

 
M/s. Sparkle Clean 

Tech Pvt. Ltd. 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

 

CONTENT 

1. SUMMARY ...................................................................................................................... 4 

2. DESIGN BASIS .................................................................................................................. 6 

3. EQUIPMENT DETAILS ...................................................................................................... 7 

4. PROCESS FLOW DIAGRAM ............................................................................................ 10 

5. PROCESS DESCRIPTION ................................................................................................. 11 

6. STANDARD OPERATING PROCEDURE ........................................................................... 13 

6.4.1.1 OPERATION OF PSF ........................................................................................ 16 

6.4.1.2 TROUBLESHOOTING: ..................................................................................... 17 

6.4.2.1 OPERATION OF ACF ....................................................................................... 18 

6.4.2.2 TROUBLESHOOTING ...................................................................................... 19 

1.1 INTRODUCTION ..................................................................................................................... 4 

3.1 UNITS ...................................................................................................................................... 7 

3.2 EQUIPMENTS ......................................................................................................................... 7 

3.3 ELECTRICAL ITEMS ................................................................................................................ 9 

5.1 PRIMARY TREATMENT ........................................................................................................ 11 

5.2 SECONDARY TREATMENT .................................................................................................. 11 

5.3 TERTIARY TREATMENT ....................................................................................................... 12 

5.4 SLUDGE TREATMENT .......................................................................................................... 12 

6.1 BAR SCREEN ......................................................................................................................... 13 

6.2 EQUALIZATION TANK .......................................................................................................... 13 

6.3 SECONDARY TREATMENT (MBBR & TUBE SETTLER) ........................................................... 14 

6.4 TERTIARY TREATMENT ....................................................................................................... 15 

6.4.1 PRESSURE SAND FILTER ............................................................................................. 16 

6.4.2 ACTIVATED CARBON FILTER: ..................................................................................... 17 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

7. CONTROL PANEL ........................................................................................................... 20 

8. OPERATION & MAINTENANCE OF STP ......................................................................... 23 

8.3.1. EQUIPMENT’S MAINTENANCE: ......................................................................... 28 

8.3.1. ELECTRICAL MOTORS MAINTENANCE: .............................................................. 29 

9. STROUBLE SHOOTING: OPERATION PROBLEMS IN STP ............................................... 30 

ANNEXURE-01: TEST RECOMMENDED TO BE CARRIED OUT ....................................... 33 

ANNEXURE-02: LOG SHEET FOR ANALYSIS ................................................................... 33 

ANNEXURE-03: OPERATIONAL LOG SHEET OF SEWAGE TREATMENT ......................... 34 

ANNEXURE-04: MAINTENANCE LOG SHEET ................................................................. 35 

 

 

7.1 START UP PROCEDURE ....................................................................................................... 20 

7.2 STOPING PROCEDURE: ....................................................................................................... 20 

7.3 SWITCHING OPERATION DETAILS: .................................................................................... 20 

8.1. OPERATION OF STP ........................................................................................................... 24 

8.2. PREVENTIVE MAINTENANCE ........................................................................................... 25 

8.3. MAINTENANCE REGIME ................................................................................................... 28 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

4 

1. SUMMARY 

 

System Description 

Process Moving Bed Biofilm Reactor Technology Based Aerobic Biological Attached 
Growth Type Sewage Treatment Plant  

System No Sr. No. 945. 

 

1.1   INTRODUCTION 

Sewage Treatment Plant installed at Adani logistics at Indore by M/s. Sparkle Clean Tech Pvt. 
Ltd., is to treat sewage generated from the building. 

The Sewage treatment plant (STP) is designed to treat daily Sewage quantity of 20 Kilo Litre’s 
per day (KLD). The parameters based on which the S.T.P. has been designed are provided in 
the next article. 

The STP System consists of three stage biological wastewater treatment with following units. 

Stage I: Primary Treatment: 

1. Screening and Oil & Grease Removal 

2. Equalization tank with coarse aeration system. 

 

Stage II: Secondary Treatment: 

3. MBBR tank with moving media and aeration system. 

4. Tube settler  

5. Sludge Recycle Pump  

 

Stage III: Tertiary Treatment: 

6. Clarifier Water Tank 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

5 

7. Filter Feed Pump 

8. Pressure Sand Filter (PSF) 

9. Activated Carbon Filter (ACF) 

10. UV System 

11. Treated Water Tank 

12. Sludge Holding Tank 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

6 

2. DESIGN BASIS 

Flow / Capacity Calculation:  

 Design Flow rate    : 20 m3 / day  

 Average flow duration  : 20 hours 

 Design Average Flow rate   : 1 m3 / hr.  

 Type of process proposed  : MBBR (Moving Bed Biofilm Reactor) 

 

Design flows and Characteristics of Sewage before treatment:  

SR. NO. PARAMETER QUALITY UNITS 

1 Flow 20 m3/day 
2 pH 6.0-8.5 -- 
3 BOD 250-300  mg/l 

4 COD 400-500 mg/l 
5 TSS 250 mg/l 

 

Expected Treated Sewage Quality 

Typical treated Sewage qualities from MBBR unit are as follow (maximum values): 

SR. NO. PARAMETER QUALITY  UNITS 

1 Flow 19 m3/day 
2 pH 6.5-7.5 -- 
3 BOD < 30 mg/l 
4 COD < 100 mg/l 
5 TSS < 30 mg/l 

 

Note:  
1. The system is designed based on the feed water analysis considered in column of Design.  
2. If any changes in the feed water parameters exceeding 5% of value mentioned in feed water may 

affect the treated water quality and / or quantity. 
 
 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

7 

3. EQUIPMENT DETAILS 

 

3.1  UNITS 

Sr. 
No 

Tag. 
No. 

Equipment 
Description 

Qty MOC 
 

Volume 
 

Dimension 

1.  T-01 Equalization Tank  1 RCC By 
Client 

5 m3 1.2 m X 2 m X 2.5 m 

2.  T-02  MBBR Tank  1 MSEP 6 m3 1.3 m X 2 m X 2.5 m 

3.  T-03 Secondary Tube 
Settler  

1 MSEP 1 m3 0.6 m X 1.2 m X 2.5 m 

4.  T-04 Clarified Water/ 
Filter Feed Tank 

1 MSEP 0.9 m3 0.6 m X 0.8 m X 2.5 m 

5.  T-05 Treated Water 
Tank 

1  By Client 34.22 m3 - 

6.  T-06 Sludge Holding 
Tank 

1 HDPE 0.5m3 - 

 

3.2   EQUIPMENTS 

Sr. 
No. 

Tag No. Equipment Details Qty 
Size/ 

Capacity 
HP 

Each 
MOC 

1.   Bar Screen  1 -- -- SS 
2.  P-01 

A/B 
Raw sewage transfer 
pumps 
Type: Submersible 
Pump 
Make: KIRLOSKAR 
Model: 750 CW 

1W +1 SB 1 m3/hr @ 
10 MWC 

1.0 CI body & 
Impeller 

3.  P-02 
A/B 

Filter Feed Pump 
Type: Horizontal 
centrifugal Pump 
Make: KIRLOSKAR 
Model: GMC 128+, 

1W +1 SB 1 m3/hr @ 
25 MWC 

1.0 CI body & 
Impeller 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

8 

Sr. 
No. 

Tag No. Equipment Details Qty 
Size/ 

Capacity 
HP 

Each 
MOC 

4.  P-03 
A/B 

Sludge Recirculation 
Pump  
Type: Horizontal 
centrifugal Pump 
Make: KIRLOSKAR 
Model: 
SPO5M,CII+MS 

1W +1 SB 1 m3/hr @ 
10 MWC 

0.5 CI body & 
Impeller 

5.  DP-01 Alum Dosing Pump 
Make: Milton Roy 
Model: UC-11 

1W 4 LPH 
@Max. Inj. 
Press. 5.5 
kg/cm2 

-- PP 

6.  AB-01 
A/B 

Air blowers 
Make: Airvac 
Model:  24AC 

1W +1 SB 35 m3/hr @ 
0.3kg/cm2 

2 CI  

7.  V-01 Pressure Sand Filter  1W 12” Dia 
X 48” HOS 

-- FRP 

8.  V-02 Activated Carbon 
Filter  

1W 12” Dia 
X 48” HOS 

-- FRP 

9.  UV-01 UV System 
Make: Sukrut UV 
Model: W-1-EL Series 

1W 1 m3/hr -- SS316 

10.  -- MBBR Media  
Make: GFEC 
Model: 1622 

1 Lot -- -- PP 

11.  -- Tube settler media 
Make: GFEC 
Model: TSM-120 

1 Lot -- -- PVC 

12.  -- Fine Bubble Tube 
Diffusers 
Make : Proflex 
Model: TP901E 

4 Nos. 2m3/hr to 10 
m3/hr 

  

13.   Coarse Bubble 
Diffuser 
Make : Proflex 
Model: TP80E 

2 Nos. 3m3/hr - 
8m3/hr 

  



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

9 

Sr. 
No. 

Tag No. Equipment Details Qty 
Size/ 

Capacity 
HP 

Each 
MOC 

14.   
 
OW-01 

Organic Waste 
Converter 
Make: Nachiket 
Model: N15-25 

1 W 25 Kg / Day 2 & 1 
 

 

 
 

3.3   ELECTRICAL ITEMS 
 

Sr. 
No. 

Tag. No. 
Details 

 
Capacity/ 

Size 
Qty. MOC 

 
1. 

 
      -- 

MCC   Suitable to 
accommodate all STP 

feeders. 

1 No. MS powdered coated 

 
2. 

 
-- 

Electrical Cables and 
accessories 

Flexible PVC 1 Lot. Flexible PVC 

 
 

Abbreviation- CI- Cast Iron 

   SS- Stainless Steel 

   FRP-Fiber Reinforce Plastics 

   MCC- Motor Central Control 

   PP- Polypropylene  

    



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

10 

4. PROCESS FLOW DIAGRAM 

 

 

Incoming 

Sewage to STP
Screening Equalization 

Tank

MBBRSecondary tube 

settler

Clarified 

Water Tank

Excess 

Sludge to 

Drain
Treated Water 

for irrigation, 

Flushing etc

PROCESS FLOW DIAGRAM

Sludge 

recycle

PSF

ACF

Air

Alum Dosing

UV System

 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

11 

5. PROCESS DESCRIPTION  

The following treatment processes is considered in this sewage treatment plant. 

i) Primary Treatment by Screening, Flow Equalization 

ii) Secondary treatment with Moving Bed Biofilm Reactor (MBBR) based Process. 

iii) Tertiary with Filtration & Disinfection  

iv) Sludge Treatment System  

 

5.1   PRIMARY TREATMENT 

All sewage generated is collected and transported through sewage collection pipelines to 
collection tank then flow to Bar Screen Chamber for removal of floating solids, rags etc. and 
then to Oil & Grease trap for removal of floating oil & grease. From Oil & Grease trap, the raw 
sewage flows to Equalization tank (T-01). The raw sewage flow is variable according to peak 
loads throughout the day the purpose of equalization tank is to equalize raw sewage 
qualitatively and quantitatively for further uniform process. Raw sewage from collection tank 
is uniformly pumped to the MBBR (Moving Bed Biofilm Reactor) by raw sewage transfer 
pumps (P-01A/B). Equalization Tank (T-01) was equipped with Coarse Bubble Diffuser for 
homogenized mixing of incoming sewage.  

 

5.2  SECONDARY TREATMENT 

Sewage from equalization tank will be pumped to MBBR reactor, which is equipped with 
floating media to prevail the attached growth of microorganism. The bio media is provided of 
sufficient quantity suitable for the strength of the waste. The air is provided though an Air 
blower for 24 x7 hr to avoid death of microorganism. 

The overflow from the MBBR (T-02) is flows to Tube Settler (T-03). It is provided with alum 
dosing and tube deck media for easy and fast settling of solids. Bio-sludge settled at the 
bottom is pumped back with the help of sludge recirculation pumps (P-03A/B) to the 
bioreactor to maintain the required concentration of MLSS and overflow will be collected in 
Filter Feed/Clarified Water Tank (T-04) by gravity. 



 
SPARKLE CLEAN TECH PVT. LTD. 
                           Always moving forward…                                                                             

 

12 

To understand the system, the following terms must be understood: - 

(a) BACTERIA: Bacteria are single celled prokaryotic organisms. Their usual mode of reproduction is by 
binary fission. Generally, a bacterial cell contains 80% water and 20% dry material, out of which 90% is 

organic & 10% is inorganic. 

(b) BIO CHEMICAL OXYGEN DEMAND (BOD): It is the demand of dissolved oxygen by bacteria and 
other microbes in the bio- chemical oxidation of Organic matter. 

(c) MIXED LIQUOR SUSPENDED SOLIDS (MLSS): The suspended solids concentration is the Aeration 
tank is referred as Mixes Liquor Suspended solidS.  It is an index of the mass of active microorganisms 